MOTOFINO PIZZA BIKE PART

LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 2. 10. 48. J0031. 00005 |MIRROR UM & 1 19. 95 eca.

2 4. 10. 48. C0230700 WATERPROOF RUBBER SHEATH s 2 |25 ea.

3 1.05.02. 11. 840 SCREW GB/T70. 1 M8X 40 2 |.45 ea.

4 1. 05. 05. 03. 0800 WASHER GB/T93 M8 2 |.25 ea.

5 4. 10. 48. C0090700 RUBBER SHEATH,MIRROR EH 2 ].99 ca.

6 1. 10. 35. J003. 32239 |WINDSHIELD GLASS B8 — AR R 1 24. 95
7 1.05. 02. 03. 4512 TAPPING SCREW QC/T713 4.5X 12 5 15 ea.

8 1. 10. 35. J003. 32B34 |LEFT COVER,WINDSHIELD B8 — AR R 1 7.95
9 1.05. 02. 03. 4512 TAPPING SCREW QC/T713 4.5X 12 2 |15 ea.

10 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 2 |15 ea

11 1. 10. 35. J003. 32B33  |RIGHT COVER,WINDSHIELD JEE = AR JK 1 7.95
12 1. 05. 02. 03. 4512 TAPPING SCREW QC/T713 4.5X 12 4 |15 ea.

13 1. 05. 02. 02. 0530 CROSSING SCREW GB/T823 M5 X 35 1 |.33 ca.

14 1. 05. 11. 1000 CLIP 4 |15 ea.

15 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 2 15 ea.

16 1.10. 35. J003. 32161 |FRONT PART, WIND SHIELD P18 =AR_IRK 1 49.95
17 1. 10. 35. J003. 32122-2 [FRONT L & R TURNNING LIGHT ASSY  |J&& — {8 ik 1 29. 95
18 4. 10. 35. J003. 32103-02 [COVER, FR R TURNNING LIGHT JjD TEINEUEN 1

19 4.10. 35. J003. 32103-01 |HOUSING,FR R TURNNING LIGHT %I& {\ JUPN 1

20 4.10.35. J003. 32101-06 |BULB, TURNNING LIGHT 12V 10W 2

21 4.10. 35. J003. 32102-02 |COVER, FR L TURNNING LIGHT i — AR IR |

22 4. 10. 35. J003. 32102-01 |[HOUSING,FR L TURNNING LIGHT JjD TSN 1

23 4.10.35. J003. 32101-06 |WIRE, FRONT L & R TURNNING LIGHT | — 48 ok |

24 1. 05. 02. 03. 4512 TAPPING SCREW (JL/I?M 4.5X12 6 |.15 ca.
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MOTOFINO PIZZA BIKE PART LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 35. B053. 62196 |REAR PART,WINDSHIELD P NARIE B E50QT-5 1 49. 95
2 1. 10. 06. J0030001 2 |METER ASSY B 1507 3 kR 1 79.95
3 2. 10. 11. 00000804 BLINKER RELAY JEH 1 14. 95
4 1. 05. 02. 03. 4516 TAPPING SCREW QC/T713 4.5X 16 3 |15 ca
5 4.10. 35. J003. 00196-01 [OBSERVING LENS, HYDRAULIC OIL i JE 5 )T 1 3.95
6 1. 10. 05. J0030007 DIMMER SWITCH 4 1 9.95
7 1. 10. 05. J0030008 TURNNING LIGHT SWITCH i 5 I 1 9. 95
8 1. 10. 05. J0030009 HORN SWITCH prpeRiibf] 1 9.95
9 1. 10. 05. J0030013 PARKING SWITCH 5 1 1 9. 95
10 1. 05. 02. 03. 4512 TAPPING SCREW QC/T713 4.5X 12 3 |15 ca
11 1. 10. 05. B0536C14 CALEFACTION SWITCH,HEAT PRESERV A% & /s AR3% 48 42 50QT-5 1 14. 95
12 1. 10. 05. B0536C15 WORKING INDICATOR, HEAT PRESERVA|J& & A6 48 4250QT 5] 1 9. 95
13 1. 10. 05. JOO30011 HEAD LIGHT SWITCH 5 1 1 9. 95
14 1. 10. 05. J0030012 ELECTIC STARTER SWITCH 4 T 1 9. 95
15 4.10.06. J0030001-03 |METER LENS i 1
16 4. 10. 06. J0030001 02 |[INNER DECORATING COVER,METER i 1
17 4. 10. 06. J0030001-04 |FACEPLATE ,METER i 1
18 4. 10. 06. J0030001 16 |TACHOMETER HAND i 1
19 4. 10.06. J0030001-14 |ODOMETER HAND i e 1
20 4. 10. 06. J0030001 15 [FUEL METER HAND i 1
21 4.10. 06. J0030001-07 |TACHOMETER CORE i 1
22 4.10.06. J0030001 09 |FUEL METER CORE 1 1
23 4. 10. 06. J0030001-08 |ODOMETER CORE i 1
24 4.10.06. J0030001 01 |HOUSING,METER 1 1
25 4. 10. 06. J0030001-05 |WIRE,FUEL METER i 1
26 4. 10. 06. J0030001 13 |MOUNTING BOLT,FUEL METER i 3
27 4. 10. 06. J0030001-12 |FIXING BOLT, CORE i g 4
TN RIRAE 1257
28 2. 10. 11. C0656801 SECONDARY WIRE 65 FRAETFR A 1 49. 95
s
29 4. 10. 06. J0000000 01 |[BULB,METER 12V3W 5 3.95
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MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 02. CO170046 BALANCE BLOCK, STEERING HANDLE |15 2 [2.95 FA.

2 1. 10. 02. 0170003 L HANDLE SHEATH LK 1 10.95
3 2.10. 15. K0036310 STEERING HANDLE COMP HEE/AR1T0T-3 | 59. 95
4 1. 10. 02. C0040061 THROTTLE FIXING HOUSING pb 1 12.95
5 1. 10. 02. C0170004 THROTTLE HANDLE 2 1 10. 95
6 1. 05. 04. 01. 1000 FLANGE TAPPING NUT GB/T6187. 1 ML0 1 0.25
7 1. 05. 10. 100000 BUSH, STEERING HANDLE P 10 1 6. 95
8 1. 05. 01. 0. 1050 ANGLE FLANGE BOLT GB/T5789 M10X 50 1 3.95
9 1. 10. 01. BO536021 BRACKET COMP, REAR BRAKE B R AE0QT-5 | 44.95
10 1. 10. 03. J0030032 SOFT AXIS , METER B 1501 3 1 29. 95
11 1. 10. 03. J0030030 CABLE, REAR BRAKE B 15073 1 29. 95
12 1. 10. 03. J0030027 THROTTLE CABLE B 1501 3 1 29. 95
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MOTOFINO PIZZA BIKE PART LIST
REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 35. K003. 62174 |L AIR PLATE R ANARITOT-3 K 1 12.95
2 1. 10. 35. K003. 62150 |HEAD COVER P S AR1TOT 3ROk 1 69. 95
3 1. 10. 35. K003. 62175 [R AIR PLATE R ANARITOT-3 K 1 12.95
4 1. 05. 02. 03. 5012 TAPPING SCREW QC/1713 5.0X12 6 15 ca.
5 1.05. 11. 1000 CLIP 8 15 ca.
6 1.05. 02. 03. 4512 TAPPING SCREW QC/1713 4.5X16 2 |15 ea.
7 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 4 |.15 ea.
8 1. 10. 35. K003. 62158 |FRONT COVER P S AR1TOT 3ROk 1 109. 95
9 1.05. 02. 03. 4512 TAPPING SCREW QC/T713 4.5X 16 10 |.15 eca.
10 1.05. 11. 1000 CLIP 4 15 ca.
11 1.05.01.01. 0616 ANGLE FLANGE BOLT GR/TA789 M6X 16 2 15 FA.
12 1. 10. 35. B053. 62100 |HEAD LIGHT ASSY B AR AES0Q1 5 1 99. 95
13 1.05. 02. 03. 5012 TAPPING SCREW QC/T713 5.0X12 10
14 4. 10. 35. B053. 62100-04 |HOUSING, HEAD LIGHT T AR A50QT 51
15 4.10. 35. B0A3. 62100-03 B NARIEEAEH0QT-5] 1
16 1. 05. 02. 02. 0560 CROSSING SCREW GB/1823 M5X 60 1
17 1.10. 35. B053. 62100-01 [COVER, HEAD LIGHT B NARIEEAEH0QT-5] 1
18 4.10. 35. B053. 62100-02 |BULB,HEAD LIGHT 12V 18W/18W 2
19 4.10. 35. B053. 62100-04 |BULB,FRONT POSITON LIGHT 12V3W 2
20 1. 10. 35. B053. 62100-03 |WIRE, HEAD LIGHT T AR A50QT 51
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MOTOFINO PI1ZZA BIKE PART LIST
REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 15. J003. 00304 |FRONT MOUNTING BRACKET J 15073 1 6. 95
2 1.05.01. 01. 0816 ANGLE FLANGE BOLT GB/15789 M8X 16 2 15 ca
3 1..10. 00. 01. 004 HORN 3CIMIIE 1 12.95
4 1. 05. 04. 02. 0600 FLANGE NUT GB/16177. 1 M6 1 45 ca
5 1. 10. 04. B0536023 LOCK BT NAREEAE50QT-5] 1 89. 95
6 4. 10. 04. B0536023 01 |COVER, IGNITION SWITCH R A EA50QT 5 1
7 4. 10. 04. 00000023-01 |SPRING CLIP,LOCK HOUSING Sl 2
8 4. 10. 04. B0536023 02 |BRACKET, CUSHION LOCK B NS0T 5 1
9 1.05.01.01. 0616 ANGLE FLANGE BOLT GR/TA789 M6X 16 3 15 ca.




MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 35. J003. 32200 |CENTRAL COVER HEE = AR K 1 12.95
2 1.05.01. 01. 5016 TAPPING SCREW QC/T713 5.0X 16 4 |15 ea.

3 1. 05. 02. 03. 0616 ANGLE FLANGE BOLT GB/TH789 M6X 16 1 15 ea.

4 4. 10. 07. C0230002 01 |GEMEL,CUSHION s 1 5.95
5 1. 10. 07. B0536002 CUSHION ASSY P AR E50QT-5 1 54. 95
6 1. 10. 03. C0040026 CABLE, CUSHION b 1 29. 95
7 1.10. 15. J00300316  |HOUSING, CUSHION LOCK pregieii 0] 1 12.95
8 1. 05. 02. 03. 0616 ANGLE FLANGE BOLT GB/T5789 M6X 16 2 |15 ea.

9 1. 10. 15. B053. 60330 [MOUNTING BRACKET, CUSHION LOCK |78 & NACE % ZE50QT-5] 1 11.95
10 1. 05. 02. 03. 0616 ANGLE FLANGE BOLT GB/T5789 M6X 16 4 |15 ea.

11 1. 05. 04. 02. 0600 FLANGE NUT GB/T1677. 1 M6 1 |.45 ea.

12 1. 05. 05. 01. 0600 GASKET GB/T95 &6 1 ].15 ca.

13 1. 10. 35. J003. 32201 |[FRONT BOX HEE = AR JRK 1 109. 95
14 1. 10. 35. J003. 02203 |HELMET POTHOOK AR LN 1 14.95
15 1.05. 11. 1000 CLIP 2 |15 ea.

16 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 2 |15 ea.

17 1. 10. 35. J003. 02183 |COVER, VIN BN 1 5.95
18 1. 10. 35. J003. 32202 |COVER, FRONT BOX e — AR 1 29. 95




MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 35. B053. 62170 [L SMALL DECORATING COVER B R AER0QT-5 | 29. 95
2 1. 10. 35. B053. 62168 | L DECORATING COVER B IR R 00T § 1 69. 95
3 1. 10. 35. B053. 62169 |R DECORATING COVER B R AE0QT-5 1 69. 95
4 1. 10. 35. B053. 62171 |R SMALL DECORATING COVER B RIER 00T § 1 29. 95
5 1. 05. 02. 03. 5012 TAPPING SCREW QC/T713 5.0X 12 4 15 ca.

6 1. 05. 02. 03. 5012 TAPPING SCREW QC/T713 5.0X 16 2 |15 ea.

7 1..05.01.01. 0612 ANGLE FLANGE BOLT GB/T5789 M6 X 12 4 |15 ca.

8 1. 05.02.01. 0616 CROSSING BOLT GB/T818 M6X 16 2 15 ca.

9 1. 10. 35. B053. 62280 |REAR PROTECTING PLATE B R AE0QT-5 | 29. 95
10 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 4 15 ca.

11 1. 10. 35. B053. 62227 [L COVER P AR 50QT-5 1 39. 95
12 1. 10. 35. B053. 62228 |F COVER B RIERAES00T § 1 39. 95
13 1. 05. 02. 03. 5016 TAPPING SCREW QC/T713 5.0X 16 10 [ 15 eca.

14 1.05. 01. 01. 0612 ANGLE FLANGE BOLT GB/T5789 M6 X 12 2 15 ca.

15 1.05. 11. 1000 CLIP 2 15 ca.
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MOTOFINO PIZZA BIKE PART LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 15. B053. 60436 [MOUNTING BRACKET, REAR BOX P AR E50QT-5 1 15.95
2 1. 05. 01. 01. 0812 ANGLE FLANGE BOLT GB/T5789 M8X 12 4 |.16 ea

3 1.10.35.C021. 01104 [REAR L TURNNING LIGHT ASSY BO8E I = [ 1 21.95
4 4.10.35.0021. 01104-01 |COVER, REAR L TURNNING LIGHT BO8 & &y = [ 1

5 4.10.35. C021. 01104-06 |HOUSING, REAR L TURNNING LIGHT [BO8 ¥ 5 = [ 1

6 1. 05. 02. 04. 4016 CROSSING SCREW GB/T950 4X 16 2

7 4.10. 35. €021. 01105-05 |[RUBBER HOUSING BO8 ¥ & = 2

8 1. 05. 05. 01. 1000 GASKET GB/T95 & 10 2

9 1. 05. 04. 03. 1000 NUT GB/T41 MI10 2

10 4,10, 35.C021. 0110404 |[BULB, TURNNING LIGHT 12V10W 2

11 4.10.35.€021. 01104-03 |LIGHT FOCUSED BOWL, REAR L TURNNIB0S8 ¢ & = ] 1

12 1. 10. 35.C021. 01105-03 |LIGHT FOCUSED BOWL, REAR R TURNN{B09 % T = f] 1

13 1. 05. 05. 01. 0600 GASKET GB/T95 &6 4 |.15 ea.

14 1. 05.01. 01. 0616 ANGLE FLANGE BOLT GB/T5789 M6X 16 4 |15 ea.

15 1. 10. 35. B053. 62204 |REAR FENDER P AR E50QT-5 1 29. 95
16 1. 10. 35. C021. 01105 |R TURNNING LIGHT ASSY BO8 T —[H 1 21.95
17 4.10.35.021.01105-01 |COVER, R TURNNING LIGHT BO8 & Ty =i I

18 1. 10. 35.C021. 01104-07 |HOUSING,R TURNNING LIGHT BOS T =i 1

19 1. 10. 35. B053. 62101 [TAIL LIGHT ASSY B NARIE A AEH0QT-5] 1 24. 95
20 1. 05. 04. 03. 0600 NUT GB/T41 M6 2

21 1.10. 35. B053. 62101-01 |COVER, TAIL LIGHT B NARIEEAEH0QT-5] 1

22 4.10. 35. B053. 62101-03 |GLISTEN BOWL, REAR TAIL LIGHT T SARE A 425001 5 1

23 4.10. 35. B053. 62101-02 |BULB, TAIL LIGHT 12V5W/21W 1 3.95
24 4. 10. 35. B053. 62101-04 |[HOUSING,TAIL LIGHT T NAREEE4E50QT 5 1

25 1. 05. 02. 04. 3045 CROSSING SCREW GB/T950 3.0X 45 |




MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 15. K003. 60328 |BRACKET, L FOOT REST HEE/AR1T0T-3 1 19.95
2 1.05.01. 01. 0612 ANGLE FLANGE BOLT GB/15789 M6 X 12 8 15 ca.

3 1. 10. 35. J003. 02207 |FRAME FENDER BTN 1 29. 95
4 1. 10. 15. K003. 60329 [BRACKET, R FOOT REST P18 NARLTOT 3 1 19.95
5 1.05. 11. 1000 CLIP 10 |.15 eca.

6 1.05.01. 01. 0616 ANGLE FLANGE BOLT GB/15789 M6X 16 2 |15 ea.

7 1.05.01. 01. 0625 ANGLE FLANGE BOLT GR/TA789 M6 X 25 2 |15 ca.

8 1. 10. 35. J003. 32198 |FOOTREST B8 — AR R 1 159. 95
9 1. 10. 35. J003. 02199 |COVER, BATTERY TN 1 12.95
10 1. 05. 02. 03. 5016 TAPPING SCREW QC/1713 5.0X16 2 15 ca.

11 1. 10. 50. J0030907 FOOTREST MAT 1 T 1 24. 95




MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

REARO - B ANAER AR 125T O
1 2.10. 11. C0656800 3 |WIRE ASSY 65 =112 FRUETT 1 85. 85
P 0656 TE /AR A 1257 o
2 4.10. 11. C0656800 MAIN WIRE 6 FLEIE S At 1 69. 95
3 4.10. 11. C0656814 GOUND WIRE B IR RAE125T 1 7.95
4 4.10. 11. C0636815 BATTERY WIRE W AR 125T-6] | 7.95
5 1.05.01.01.0616 2 |ANGLE FLANGE BOLT GB/T5789 M6X 16 (H5# 1 [. 15 ca.
6 1. 20. 26. 01. 04000 RELAY 152QM1 | 24. 95
7 1. 20. 26. 01. 01000 CDI 152QM1 1 34. 95
8 1. 20. 26. 01. 02000 IGNITION COIL 152QM1 | 29. 95
9 1.05. 01. 01. 0525 CROSSING SCREW GB/1823 M5X 25 1 ].45 ca.
10 1. 20. 26. 01. 03001 REGULATOR 152QM1 | 34. 95
11 1.05.01. 01. 0616 ANGLE FLANGE BOLT GB/15789 M6X 16 2 |15 ea.
12 1. 10. 00. 00. 003 BELT 8 15 ca.
13 1. 10. 00. 04. 002 2 BATTERY 12V/TAH_ 7% 4 1 79. 95
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MOTOFINO PIZ7ZA BIKE PART LIST
REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 34. C0410530 FUEL TANK COMP PN ES 1 49.95
2 1. 10. 34. 00000531 1 [COVER, FUEL TANK &M 1 10. 95
3 1.05.01.01. 0612 ANGLE FLANGE BOLT GB/TH789 M6 X 12 4 15 ea.
4 1. 10. 35. B053. 60250 |PRESSING PLATE, FUEL TANK COVER |J&J# /s /81648 4250QT 5| 1 19. 95
5 1.05.02. 01. 0612 CROSSING SCREW GB/T818 M6 X 12 1 |15 ea.
6 1.05.01. 01. 0616 ANGLE FLANGE BOLT GB/T5789 M6X 16 1 |15 ca.
7 1. 10. 10. J0030040-3 |BEAR PRESS SWITCH pregieii 0] 1 34. 95
8 1. 10. 10. 020 FILTER COMP 3E 1 4.95
9 1.10. 10. 001 CLIP, TUBE EH 6 |.10 ca.
10 1. 10. 10. 002 CLIP , BEAR PRESS PIPE & 2 .10 ea.
11 1. 10. 09. C0410025 FUEL SENSOR ASSY Kot | 14. 95
12 4.10.09. J003025 02 |PRESSING PLATE e 1
13 4.10.09. J003025-03 |SEAL RING, FUEL SENSOR i 1
14 4.10.09. C041025 01 |[FUEL SENSOR INGES 1
15 1. 10. 10. 010-1 TUBE1 3E 12 2. 95
16 1.10.10.010 1 TUBE2 3E 16 2.95
17 1. 10. 10. 010-1 TUBE3 3E 24 2. 95
18 1. 10.10. 011 AIR TUBE 3E 18 2.95
19 1.10.10. 011 BEAR PRESS PIPE EH 23 2.95
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MOTOFINO PIZZA BIKE PART LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

| 4. 10. 21. J0030532-01 |LOCK NUT, STEERING STEAM i 15 I 1

2 4. 10. 21. J0030532 07 |ADJUSTING NUT, STEERING STEAM f 1 I 1

3 4.10.21. J0030532-04 |STEEL BALL ASSY, STEERING STEAM | & & 3 /1] |

4 4. 10. 21. J0030532 02 |DOWN PLATE , STEERING STEAM UPPER % & i JT] 1

5 4. 10. 21. J0030532-03 [DOWN PLATE , STEERING STEAM UPPEH & & jifi /1] 1

6 4. 10. 21. J0030532 05 |UPPER PLATE , STEERING STEAM DOWN % & i JT] 1

7 4.10.21. J0030532-06 |DOWN BEARING ASSY, STEERING STEAM | f& & 3 /1] |

8 1. 10. J0030532 STEEL RING ASSY f 1 I 1 39. 95
9 1.10. 15. J003. 00311 |STEERING STEAM COMP 1 T 1 129
10 1. 05. 01. 01. 1050 ANGLE FLANGE BOLT GB/T 5789 M10X 50 4 .95 ea.

11 1. 05. 05. 01. 1000 WASHER GB/T95 MI10 4 |15 ea.

12 1. 05. 01. 01. 0612 ANGLE FLANGE BOLT GB/T 5789 M6X 12 2 |15 ea.

13 1. 10. 08. J0030053 WASHER, FR FENDER i T 2 |.10 ea.

14 1.10. 35. J003. 03156 |REAR PART, FR FENDER JEE AR 1 49.95
15 1.05. 11. 1001 NUT M6 1 ].15 ea.

16 1. 05.01. 01. 0616 ANGLE FLANGE BOLT GB/T 5789 M6X 16 1 |15 ca.

17 1.05.01.01. 0616 ANGLE FLANGE BOLT GB/T 5789 M6X 16 4 15 ea.

18 1. 10. 08. J0030053 WASHER, FR FENDER 4 4 .10 ea.

19 1. 10. 35. J003. 03155 |FRONT PART, FR FENDER e =Rk 1 49. 95
20 1. 05.01. 01. 0612 ANGLE FLANGE BOLT GB/T 5789 M6X 12 1 |15 ca.

21 1. 10. 08. J0030053 WASHER, FR FENDER pregieii 0] 1 [.10 ea.

22 1. 10. 26. J0030309 RING, METER WIRE 4 1 6.95
23 1.05.01.01. 0612 ANGLE FLANGE BOLT GB/T 5789 M6 X 12 1 15 ea.

24 1. 10. 26. 00000308 FIXING CLIP, FR HYDRAULIC TUBE 3E 1 6.95
25 1. 10. 22. J0030429 FR R SHOCK ABSORBER ASSY JEE 150 1 69. 95
26 1. 10. 22. J0030428 FR L SHOCK ABSORBER ASSY ik 8 150 1 69. 95
27 1. 10. 19. J0030424 COUNTER ASSY J 1 150 1 39. 95
28 1. 10. 18. J0030444 FRONT AXLE ASSY ik 8 150 1 22. 4
29 4.10. 18. €0230444-1 |FRONT AXLE M12 X 245 1 14.95
30 4.10. 18. 0230444 2 |BUSH T B 125% b 2034 1 6.5
31 1. 05. 04. 01. 1200 ANGLE FLANGE NUT GB/T6187. 1 M12 1 ].95 ea.
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MOTOFINO PIZZA BIKE PART LIST
REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1.10. 38. 001 2 TYRE 130/60 13 {£41296A 1 54. 95
2 1.10. 38. 100 INFLATING VALVE JaH] 1 6.5
3 1.10. 16. J0030413 FR RIM JEEE150 3.50X 13 1 129
4 4. 10. 24. J030. 416 62 [DOWN PUMP ASSY, DISC BRAKE i 1 [49.95
5 1. 05. 05. 03. 0800 WASHER GB/T93 &8 2 0.15
6 1. 05. 01. 01. 0825 ANGLE FLANGE BOLT GB/T5789 M8X25 2 0.95
7 4.10. 24. 10030. 416-35 [IMOUNTING BOLT, FR DISC JEJE B 3 0.95
8 4.10. 24. J0030. 416 50 |FR DISC i 1 49.95
9 4. 10. 24. J030. 416-60 |UPPER PUMP ASSY, DISC BRAKE It & 1 49.95
10 4.10. 24. J030. 416-21 |OIL TUBE, HYDRAULIC g 1 29. 95
11 4. 10. 24. J030. 416 19 |[BOLT GASKET, OIL HOLE s 4 |15 ea.
12 4.10. 24. J030. 416-20 |BOLT, OIL HOLE g 2 2.95 ea.
13 4. 10. 24. J030. 416 13 |BRAKE GRIP i 1 14. 95
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MOTOFINO PIZZA BIKE PART LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 38. 001 2 TYRE 130/60 13 4E50296A | 1 54.95
2 1. 10. 38. 100 INFLATING VALVE 1 6.5
3 1.10.16. J0030414  |REAR RIM B8 150 3. 50X 13 1 129
4 1.05.01. 01. 1040 ANGLE FLANGE BOLT GB/15789 M10X 40 2 |95 ea.

5 1. 10. 23. J0030431 06 |REAR SHOCK ABSORBER ASSY WIE1501 3 JUGH_H 2 [49.95 ea.

6 1. 05.01. 01. 0835 ANGLE FLANGE BOLT GB/15789 M8X 35 2 .95 o

7 1.10. 15. J003. 00305 |L BRACKET, REAR FENDER TE I8 150 1 6.5
8 1.05.01. 01. 0612 ANGLE FLANGE BOLT GB/15789 M6X 12 I [ .15 o

9 1. 10. 35. J003. 01206 _|REAR FENDER T 1 3995
10 1.05.01.01. 0616 ANGLE FLANGE BOLT GB/15789 M6X 16 I [.15 oa

11 1. 10. 15. J003. 00305 2 |R BRACKET, REAR FENDER HE I8 150 1 6.5
12 1.05.01. 01. 0612 ANGLE FLANGE BOLT GB/15789 M6X 12 2 .15 o

13 1.05.05.03. 0800 ___|[WASHER GB/193 &8 1|15 ca

14 1. 05. 05, 01. 0800 GASKET GB/195 &8 [ 15 ca.

15 1.05. 0L 0L 0616 ANGLE FLANGE BOLT GB/15789 M6X 16 1|15 ca

16 1. 10. 32. J0036534-4_|MOUNTING PLATE, RR SHOCK ABSORB|J& & 150 1 49.95
17 4.10.32. 00230 02___|BUSHI & 17, 5% b 20%27 1 295
18 4.10.32. 00230-01__|BUSH2 & 17. 5% b 2546 1 1.9
19 1. 05. 04. OL. 1000 ANGLE FLANGE NUT GB/16187. L MI6 1 095
20 1. 05. 05, 01. 0800 GASKET GB/195 &8 1|15 ca.

21 1.05.05.03. 0800 ___|[WASHER GB/193 &8 1|15 ca

22 1. 05.01. 01. 0835 ANGLE FLANGE BOLT GB/15789 M8X 55 1 0.95
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MOTOFINO PIZZA BIKE PART

LIST

REFERENCE [PART NUMBER

DESCRIPTION

SPECIFICATION AMOUNT PRICE
1 1. 10. 39. J0O030600 AIR CLEANER ASSY FEIE150T 3 1 59. 95
6 4. 10. 39. J0030600-1 |FILTER CORE, AIR CLEANER JEIE 150 1 19.95




MOTOFINO PIZZA BIKE PART

LIST

REFERENCE [PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
1 1. 10. 30. J0030501 MUFFLE ASSY (WITHOUT CATALYSIS) |/ 150 1 219. 95
2 4.10. 30. 00000505-01 |WASHER , MUFFLER PO h50_Pa125/150 1 6. 95
3 4.10. 30. J0030512 SYPHON, MUFFLER R 18 150 1 59. 95
4 4. 10. 30. 00000501-01 |WASHER, MUFFLER T IE 1 5.95
5 4.10. 30. J0030501-6  |MUFFLE B D427% 1 109
6 4. 10. 30. 00000501 03 [WASHER RUBBER , MUFFLER Fa i 2 [10.95 ca.
7 4. 10. 30. 00000501-02 |WASHER, MUFFLER AT 2 |7.95 ca.
8 1.05. 04. 05. 0600 1 [NUT M6 2 [1.95 ca.
9 1.05.01.01. 0816 ANGLE FLANGE BOLT GB/TH789 MBX 16 3 |95 ea.
10 1. 05. 05. 01. 0600 GASKET GB/T95 &6 3 |15 ca.
11 1. 05. 05. 03. 0600 WASHER GB/T93 &6 3 |15 ea.
12 1.05.01. 01. 1025 ANGLE FLANGE BOLT GB/T5789 M10X 25 2 |95 ea.
§
"
Y 10 11
f
Iyl dob dod

12




MOTOFINO PI1ZZA BIKE PART LIST

REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE

1 1. 10. 15. C065. 60300 |FRAME COMP FEFESRARERLE125T] 1 195
2 1. 10. 27. C063403 DOUBLE SPRING, SIDE STAND bodid 2 5.95
3 1. 10. 15. B053. 60303  |L SIDE STAND COMP B LRS00 5 1 24.95
4 1. 10. 15. B0O53. 60A33  |R SIDE STAND COMP M ANARIRAEEH0QT-5 1 24. 95
5 1. 05. 04. 03. 0800 ANGLE NUT GB/T41 M8 1 |15 ca

6 1.05.02. 11. 0835 INNER ANGLE SCREW GB/T70.1 M8X 35 2 |.95 ea.

7 1. 05. 04. 03. 0800 ANGLE NUT GB/T41 M8 1 |15 ca

8 1. 10. 08. C0000052 WASHER J#H 2 ].95 ca.

9 1.05.01. 01. 1055 ANGLE FLANGE BOLT GB/1T5789 M10X 55 1 |95 ca

10 2.10. 15. J0030301 CRADLE COMP JE 115073 1 69. 95
11 1. 05. 04. 01. 1000 ANGLE FLANGE NUT GB/T6187. 1 M10%1. 25 1 |95 ca

12 1.05. 11. 1003-20 CRADLE AXIS M10X 180 1 12.95
13 1. 05. 10. 101806 BUSH & 10% & 1846 1 0.95
14 1.05. 01. 01. 0840 ANGLE FLANGE BOLT GB/TA789 M8X 40 1 0.95
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MOTOFINO PIZZA BIKE PART LIST
REFERENCE |PART NUMBER DESCRIPTION SPECIFICATION AMOUNT PRICE
(i MR [ —
1 1. 10. 35. B053. 60426  |BAGGAGE BOX ZEJE/\4kﬁg$n0QT 1 257.95
53K
2 1. 05. 01. 01. 0830 ANGLE FLANGE BOLT GB/T5789 M8 X 30 6 |95 ca.
3 1. 05. 05. 01. 0800 GASKET GB/195 &8 6 | 15 ca
4 1. 05. 05. 03. 0800 WASHER GB/T93 &8 6 |15 ca.
5 1. 10. 62. BO536961 HEAT PRESERVATION BOX ASSY T AAGEE 5001 5] 1 99. 95
(4 M3 R [ —
6 1. 10. 35. B053. 61C16  |[ELASTIC BELT B /AR AES0QT 3 ]2.95 ea.
53 880mm
e T
7 4.10. 62. B0536961 01 |WIRE, HEATER 2‘5%;;“12’g$m’*” 1 12.95
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